Jøtul F 360. Spareparts_F_360_900091_P04_130312

Size: px
Start display at page:

Download "Jøtul F 360. Spareparts_F_360_900091_P04_130312"

Transcription

1 Sideplate venstre BP Side Plate Left BP Cast Iron min 4mm thickness (5m) Pakning til "luftkanaler H/V fremre" mot side Gasket for "Manifolds R/L Front" towards Side T1000 W/A Ø7,5x700mm Luftkanal venstre fremre UP Air Manifold Left Front UP Cast Iron min 4mm thickness Skrue sekskant med flens M8x30 DIN 6921 Screw hex cap flange M8x30 DIN 6921 St8.8 / ANSI B Luftkanal venstre UP Air Manifold Left UP Cast Iron min 4mm thickness Skrue sekskant med flens M8x40 DIN 6921 Screw hex cap flange M8x40 DIN 6921 St8.8 / ANSI B Pakning for røykhullsdeksel/stuss Gasket for Smoke Outl.and Smoke Outl. Cover LD Ø6,4x600mm Lufterist topp BP Air Outlet Top BP Cast Iron min 4mm thickness Skål topp BP Smoke Outlet Bowl BP Cast Iron min 4mm thickness Topp-plate øvre BP Top Plate Upper BP Cast Iron min 4mm thickness Skrue sekskant med flens M8x20 DIN 6921 Screw hex cap flange M8x20 DIN 6921 St8.8 / ANSI B ,12 Røkstuss Ø150 dripless UP Smoke outl Ø150 dripless UP Cast Iron min 4mm thickness Topp-plate nedre UP Top Plate Lower UP Cast Iron min 4mm thickness Festeskive Ø6xØ15mm Svart Attachment washer Ø6xØ15mm Black Steel Hylse Sleeve Ø10xØ6,2x15mm, Steel Hengsel/dørlås oppe UP Hinge/Lock Upper Door UP Cast Iron min 4mm thickness Nagle Ø6x33mm svartkromatisert Hinge Pin Ø6x33mm Black-Chromated Steel Stang f/ledeplate Bar f/exhaust deflector Ledeplate UP Exhaust Defelctor UP Cast Iron min 4mm thickness Deksel røykhull UP Smoke Outl Cover UP Cast Iron min 4mm thickness 21 Pakning for røykrør Gasket for Flue Pipe WT-187x18,4 W/A L Skrue sekskant med flens M8x25 DIN 6921 Screw hex cap flange M8x25 DIN 6921 St8.8 / ANSI B Luftkanal bakre UP Air Manifold Rear UP Cast Iron min 4mm thickness Bakplate UP Rear Plate UP Cast Iron min 4mm thickness Luftkanal høyre fremre UP Air Manifold Right Front UP Cast Iron min 4mm thickness Luftkanal høyre UP Air Manifold Right UP Cast Iron min 4mm thickness Sideplate høyre BP Side Plate Right BP Cast Iron min 4mm thickness 28 Pakning til bunnplate Gasket for bottom Plate LD Ø6,4x930mm 29 Pakning som askeskuff hviler på Gasket for Ash Pan to rest on LD Ø6,4x785mm Bunnplate UP Bottom Plate UP Cast Iron min 4mm thickness Mutter sekskant med flens M6 ubeh. DIN 6923 Nut hex cap flange M6 untr. DIN 6923 St8.8 / ANSI B Dørlås nedre UP Lock Lower Door UP Cast Iron min 4mm thickness Skrue Sylinderhode Innv. Sekskant M6x35 Screw Cylinder head Internal Hexagon M6x35 St8.8 / ANSI B18.2 DIN Skakestang Riddeling Bar Steel 1av7

2 Tetteplate for skakestang Sealing Plate Riddeling Bar Aluminized steel, 1mm thickness Mutter sekskant med flens M8 ubeh. DIN 6923 Nut hex cap flange M8 untr. DIN 6923 St8.8 / ANSI B Ventil opptenning Valve Ignition Air Steel, Black-Chromated Pakning opptenningsluft Gasket Ignition Air 3mm thickness, Glass Paper Handtak luftventiler BP Handle Air Valves BP Cast Iron min 4mm thickness Ventil primærluft Valve Primary Air Steel, Black-Chromated Pakning primærluft Gasket Primary Air 3mm thickness, Glass Paper Luftkanal bunn UP Air Manifold Bottom UP Cast Iron min 4mm thickness Ventil uteluft Valve Outside Air Aluminized steel Hengsel nedre UP Hinge Lower Door UP Cast Iron min 4mm thickness Brennpl side nedre høyre/venstre UP Burnplate Side Lower Right/Left UP Cast Iron min 4mm thickness Skakerist UP Riddeling Grate UP Cast Iron min 4mm thickness Bunnplate indre UP Botom plate Inner UP Cast Iron min 4mm thickness Skive Ø6.2x12x1.8 Messing Washer Ø6.2x12x1.8 Brass Brass Hvelv Baffle Vermiculite Brennplate bakre Burnplate Rear Vermiculite Brennplate side høyre/venstre Burnplate Side Right/Left Vermiculite Luftkanal fremre UP Air Manifold Front UP Cast Iron min 4mm thickness Skive Ø8,4xØ20x1.5 Washer Ø8.4xØ20x1.5 St8.8 / ANSI B Hylse Sleeve Ø12xØ8,2x10mm, Steel Demper for dørhandtak Damper for Door Handle Silicone Skrue sekskant med flens M8x12 DIN 6921 Screw hex cap flange M8x12 DIN 6921 St8.8 / ANSI B Pakning til dør mot frontplate Gasket for Door towards Front Plate LD Ø9,5x2100mm Glass Dør Glass Door Ceramic glass 60 Pakning til dørglass Gasket for Door Glass LD Ø6,4x2000mm Skrue senkhode Innvendig Sekskant M8x16 Screw Countersunk Cap Internal Hex. M8x16 St8.8 / ANSI B18.2 Black DIN Frontplate BP Front Plate BP Cast Iron min 4mm thickness Skrue Senkhode Innvendig Sekskant M8x40 Screw Countersunk Internal Hexagon M8x40 St8.8 / ANSI B18.2 Black DIN ,58,60,66,67.68,69,70,71,72,73,74,75 Dør kompl u/ glass BP Door Compl Exclusive Glass BP Askeskuff komplett BP Ash Pan Complete BP Cast Iron min 4mm /steel 66 Pakning under glass Gasket under Glass V-125x40mm graph W/A Glassklips til dørglass Glass Clip for Door Glass Stainless Steel Skrue senkhode Innvendig Sekskant M6x10 Screw Countersunk Cap Internal Hex. M6x10 St8.8 / ANSI B18.2 DIN Hengsel Dør Hinge Door Steel 2av7

3 Skrue senkhode Innvendig Sekskant M6x12 Screw Countersunk Cap Internal Hex. M6x12 St8.8 / ANSI B18.2 DIN Handtak dør BP Handle Door BP Cast Iron min 4mm thickness Skrue sekskant med flens M6x12 DIN 6921 Screw hex cap flange M6x12 DIN 6921 St8.8 / ANSI B Skrue Sylinderh. Innvendig Sekskant M6x12 Screw Cylinder head Internal Hex. M6x12 St8.8 / ANSI B18.2 Black DIN Skive Ø6xØ12x0,5mm Washer Ø6xØ12x0.5mm St8.8 / ANSI B Låsemekanisme dør kompl Locking Mech.Door compl Steel Skrue maskin linsesenkh. pozidrive M6x12 Screw Machine Oval Pozidrive M6x12 St8.8 / ANSI B18.2 Black DIN 966 Jøtul F 361/ F 371 Cast Iron Base, cat no , BP Skjermplate bunn Heatshield Bottom Aluzink DX 51D+AZ Thickness 0,7mm Sokkel hylle BP Base Shelf BP Cast Iron min 4mm thickness Sokkel bakplate BP Base Rear Plate BP Cast Iron min 4mm thickness Sokkel høyre BP Base Right BP Cast Iron min 4mm thickness Skrue Sekskanthode M8x40 Screw Hexagon Cap M8x40 St8.8 / ANSI B18.2 DIN Sokkel bunn BP Base Bottom BP Cast Iron min 4mm thickness Sokkel venstre BP Base Left BP Cast Iron min 4mm thickness Jøtul F 363/ F 373 Pedestal, cat no , BP 105 Pakning for søyle mot brennkammerbunn Gasket (Pedestal towards Burnchamber bottom) LD Ø6,4x300mm Søyle topp UP Pedestal Top UP Cast Iron min 4mm thickness 107 Pakning søyle topp mot søyle sider Gasket for Pedestal Top towards Sides LD Ø6,4x660mm 108 Pakning for søyle sider Gasket for Pedestal Sides LD Ø6,4x410mm Søyle bremselokk BP Brake Cover BP Cast Iron min 4mm thickness Søyle bunn BP Pedestal Bottom BP Cast Iron min 4mm thickness Søyle pakning bunn Pedestal Gasket Bottom PVC/Nitrile with skin Skrue Sekskanthode M8x16 Screw Hexagon Cap M8x16 St8.8 / ANSI B18.2 DIN Søyle side BP Pedestal Side BP Cast Iron min 4mm thickness 114 Pakning søyle bunn mot søyle sider Gasket for Pedestal Bottom towards Sides LD Ø6,4x700mm Jøtul F 364/F 374 Cast Iron Leg, cat no , BP Fot Topp-plate UP Leg Top Plate UP Cast Iron min 4mm thickness Fot sideplate høyre BP Leg Side Plate Right BP Cast Iron min 4mm thickness 3av7

4 Fot bunnplate BP Leg Bottom Plate BP Cast Iron min 4mm thickness Fot sideplate venstre BP Leg Side Plate Left BP Cast Iron min 4mm thickness Fot deksel BP Leg Cover Plate BP Cast Iron min 4mm thickness Jøtul F 365/ F 375 Glass Door for Cast Iron Base, cat no Dørdemper Resilient button Plastic Ø7x1,5mm 121 Glassdør med hengsel Glass Door With Hinge Skrue sekskant med flens M6x20 DIN 6921 Screw hex cap flange M6x20 DIN 6921 St8.8 / ANSI B Fjær Spring Spring Steel Ø15xL13xT2 124 Fjær EWES S Fjær EWES S Stainless Steel Ø9xL114xT1 Jøtul F 366/ F 376 Glass Base, cat no BP Glass sokkel bakplate BP Glass base rear plate BP Cast Iron min 4mm thickness Glass sokkel side høyre BP Glass base side right BP Cast Iron min 4mm thickness (8pcs), 74(8pcs) Glass klips 8 stk Glass clip 8 pcs Steel, black Beskyttelseshette M8 sekskant svart Protection cap M8 Hexagon black Polypropylene Skrue Sekskanthode M8x30 Screw Hexagon Cap M8x30 St8.8 / ANSI B18.2, ElZn, DIN Glass sokkel bunnplate BP Glass base bottom platet BP Cast Iron min 4mm thickness Glass sokkel side venstre BP Glass base side left BP Cast Iron min 4mm thickness Glass side høyre/venstre Glass side left/right Ceramic glass Hylse Sleeve Ø10,1xØ8x9,5mm, Steel Jøtul F 270/360/370/470 Revolving Pedestal, cat no Se egen reservedelsliste og tegning See seperate Spare Part List and Drawing Jøtul F 369 Three Legs, cat no , BP Avstiver for ben BP Brace For Legs BP Cast Iron min 7mm thickness Ben høyre BP Leg Right BP Cast Iron min 4mm thickness Deksel uteluft BP Cover Outside Air BP Cast Iron min 4mm thickness Ben venstre BP Leg Left BP Cast Iron min 4mm thickness Cast Iron Door For Base Jøtul F 361, cat no BP/ cat no GP Nagle Ø6 x24. sortkrom Rivet Ø6x24. black cromate Steel Skrue sekskant med flens M6x16 Screw hex cap flange frame M6x16 M6x16 st 8,8 DIN6921 4av7

5 Fjær E M Spring E M Brakett for fjær-selvlukkende dør Bracket for spring self closing door Steel S235JR 144 Dør for sokkel F 361/F 371BP Door For Base F361/F371 BP Cast iron 144 Dør for sokkel F 361/F 371GP Door For Base F361/F371 GP Cast iron Shims Shim Steel 1mm Hengselbrakett Hinge Bracket F361/F371 Steel S355J Mutter sekskant M6 DIN 934 Nut hexagonal M6 DIN 934 M6 st 8,8 DIN Skrue Sylinderh. Innvendig Sekskant M6x8 Screw Cylinder head Internal Hex. M6x8 St8.8, DIN 7984, Black Jøtul F 360 HT/ F 370 HT BP, cat no Festebrakett bak Steel Bracket Back Black,Steel Sideplate høyre BP Side Plate Right BP CastIron Festebrakett side Steel Bracket Side Black,Steel Festebrakett front Steel Bracket Front Black,Steel Frontplate BP Front Plate BP CastIron Skrue sekskant med flens M8x16 DIN 6921 Screw hex cap flange M8x16 DIN 6921 St8.8 / ANSI B Sideplate venstre BP Side Plate Left BP CastIron Sektorventilplate komplett F 370 HT Sector Plate Set Black,Steel Heat Accumulating Set, cat.no pcs Varmelagrende Stein Ø309/Ø170/48mm Heat accumulating stone Ø309/Ø170/48mm Special Glass Decor For Rear Smoke Outlet, cat no BP Brakett f/sidegl bakuttak BP Bracket Rear Outlet BP Black,Steel Brakett nedre dør gl.dekor BP Bracket lower Door BP Black,Steel Dørglass glassdekor Door Glass Decor Glass Ceramic glass Brakett øvre dør gl.dekor BP Bracket Upper Door BP Black,Steel Sidegl f/ bakut glassdekor Side Glass Rear Outl Decor Glass Ceramic glass Topp-plate for glassdekor BP Top Plate For Decor Glass BP Cast Iron min 4mm thickness Friksjonsknapp f/glassdekor 8stk Friction button f/glass Decor 8pcs Silicone Toppglass Glassdekor Top Glass Decor Glass Ceramic glass Glass Decor For Top Smoke Outlet cat no BP Brakett høyre nede/venstre oppe topputtak BP Bracket Right Lower/Left Upper Top Outl BP Black,Steel 5av7

6 Brakett venstre nede/høyre oppe topputtak BP Bracket Left Lower/Right Upper Top Outl BP Black,Steel Sideglass f/ topputtak glassdekor Side Glass for Top Outl Decor Glass Ceramic glass Convection Kit cat no BP Skjermplate side BP Heatshield Side BP Steel Floor Plate Steel Germany cat no BP Gulvplate stål Tyskland BP Floor Plate Steel Germany BP Steel Floor Plate Glass Norway/Sweden cat no (Not for F 364 and F 369) Gulvplate glass Norge/Sverige (ikke for F 364,369)) Floor Plate glass Norway/Sweden (not for F364, F369) Temperd glass, 6mm thickness Floor Plate Glass Germany cat no Gulvplate glass Tyskland (ikke for F364, F369) Floor Plate Glass Germany (not for F364, F369) Floor Plate Steel Norway/Sweden cat no BP Gulvplate stål Norge/Sverige BP Floor Plate Steel Norway/Sweden BP Steel 1mm thick Log Container Jøtul F 364/ F 374, cat no , BP Vedbeholder Jøtul F 364/ F 374 BP Log Container Jøtul F 364 /F 374 BP Steel Outside Air Connection, Ø100mm, cat no Utelufttilkobling Ø100mm Outside Air Connection Ø100mm Soapstone Top, cat no / Kleber topp 25mm hel Soapstone Top 25mm 1pcs Soapstone (3pcs), 166(1pcs) Kleber topp 25mm tredelt Soapstone Top 25mm 3pcs Soapstone Kleber topp 25mm segment Soapstone Top 25mm segment Soapstone 185 Tynnplate kleber topp tredelt Sheet steel plate for Soapstone Top steel Spring, Self Closing Door, cat no Selvlukkemekanisme komplett dør Self Closing Mechanism Compl. Door (for Germany) 6av7

7 Adaptor ø149 outside Adapter, Tysk, Ø 149 utv., BP Adaptor Germany ø149 outs BP Steel Convection Top, cat no , BP Konveksjonstopp komplett F 370 / F 360 BP Convection Top Complete F 370 / F 360 BP Cast Iron Convection Sides, cat no , BP Sideplate venstre Sideplate Left Steel Sideplate høyre Sideplate Right Steel Brakett venstre komplett Bracket Left Complete Steel Brakett høyre komplett Bracket Right Complete Steel Skrue sekskant med flens M8x40 DIN 6921 Screw Hex Cap Flange Frame m8x40 DIN 6921 St8.8 / ANSI B18.2 Draw.no P04 7av7

Sparepart_F370_4-4637-P18_171215

Sparepart_F370_4-4637-P18_171215 1 117875 Skrue sekskant med flens M8x20 DIN 6921 Screw hex cap flange M8x20 DIN 6921 St8.8 / ANSI B18.2 2 117877 Skrue sekskant med flens M8x30 DIN 6921 Screw hex cap flange M8x30 DIN 6921 St8.8 / ANSI

More information

Partlist, Jøtul F 470 SHD. Jøtul AS

Partlist, Jøtul F 470 SHD. Jøtul AS Partlist, Jøtul F 470 SHD Jøtul AS Draw.no: Sheet 1/3 Fredrikstad, Norway 900120-P00 Date: 29.08.2011 Partlist, Jøtul F 470 SHD Jøtul AS Draw.no: Sheet 2/3 Fredrikstad, Norway 900120-P00 Date: 29.08.2011

More information

Jøtul F 270. Jøtul F 270 cat no. 350791 BP / cat no. 350792 GP. BP= Sort lakk/black Paint, GP= Grå lakk/grey Paint UP= Ulakkert/Unpainted

Jøtul F 270. Jøtul F 270 cat no. 350791 BP / cat no. 350792 GP. BP= Sort lakk/black Paint, GP= Grå lakk/grey Paint UP= Ulakkert/Unpainted 1 117833 Skrue maskin senkeh poz M6x12 Sort DIN 966 Screw machine flat poz M6x12 Black DIN 966 Black DIN 966 2 Askeskuff front Ash Pan Front Cast Iron min 4mm thickness 3 Askeskuff Platestål riveted Ash

More information

Jøtul I 350 BBE - kat.no. 341166 Jøtul I 350 GP - kat.no. 341215 Jøtul I 350 FL - kat.no. 341241

Jøtul I 350 BBE - kat.no. 341166 Jøtul I 350 GP - kat.no. 341215 Jøtul I 350 FL - kat.no. 341241 1 10320312 Underlagsplate for ben Tie plate Cast iron, min 4mm thickness 2 10185818 Skjøtestykke for ben Fixing sleeve Cast iron, min 4mm thickness 3 Ben Leg Cast iron, min 4mm thickness 3 1,2,3,51,52,64

More information

Jøtul F 270. Spareparts_F_270_3-3161_P13_310510

Jøtul F 270. Spareparts_F_270_3-3161_P13_310510 1 117833 Skrue maskin senkeh poz M6x12 Sort DIN 966 Screw machine flat poz M6x12 Black DIN 966 Black DIN 966 2 Askeskuff front Ash Pan Front Cast Iron min 4mm thickness 3 Askeskuff Platestål riveted Ash

More information

Jøtul I 400. Pos. no. Spareparts Consist of Benevnelse Dim./Spec.

Jøtul I 400. Pos. no. Spareparts Consist of Benevnelse Dim./Spec. Felles parter brennkammer Common parts burnchamber 1 10453118 Sidestykke høyre Side plate right 2 10453018 Sidestykke venstre Side plate left 3 10453218 Bakstykke Rear plate 4 10453518 Topplate Top plate

More information

Jøtul I 400. Jøtul I 400 Harmony cat no. 341253 BP, Jøtul I 400 Panorama cat no. 341254 BP, Jøtul I 400 Flat cat no. 341255 GP

Jøtul I 400. Jøtul I 400 Harmony cat no. 341253 BP, Jøtul I 400 Panorama cat no. 341254 BP, Jøtul I 400 Flat cat no. 341255 GP BURNCHAMBER HARMONY BURNCHAMBER PANORAMA BURNCHAMBER FLAT Felles deler brennkammer Common parts burnchamber 1 10453118 Sidestykke høyre Side plate right Cast iron 2 10453018 Sidestykke venstre Side plate

More information

Grey Paint USA - GPU cat no. 341193. Pos. No. Spareparts Consists of pos no: Benevnelse Description Dim/Spec.

Grey Paint USA - GPU cat no. 341193. Pos. No. Spareparts Consists of pos no: Benevnelse Description Dim/Spec. 1 10395485 Frontplate, venstre Breastplate, Left GPU 2 10395685 Frontplate, høyre Breastplate, Right GPU 3 10395985 Sidefelt, venstre Leg, Left GPU 4 10395785 Sidefelt, høyre Leg, Right GPU 5 10395585

More information

SRP Pricelist 2015 Including VAT. Stoves for every home

SRP Pricelist 2015 Including VAT. Stoves for every home SRP Pricelist 2015 Including VAT Stoves for every home Valid from 01-10-2015 UK Contents Contura Stoves C400 Series... 2-4 C500 Series... 5-9 C600 Series... 10-13 C700 Series... 14-15 C800 Series... 16-17

More information

TOP AND CABINET PARTS

TOP AND CABINET PARTS TOP AND CABINET PARTS AUTOMATIC WASHER 9 06 Printed in U.S.A. (drd) 1 Part No. Rev. A TOP AND CABINET PARTS 1 Literature Parts 8182271 Use & Care Guide 8182277 Tech Sheet 8182614 Energy Guide 8182196 Quick

More information

NTN bindinger / NTN Bindings. Telemark-bindinger 75mm / Telemark Bindings 75mm

NTN bindinger / NTN Bindings. Telemark-bindinger 75mm / Telemark Bindings 75mm NTN bindinger / NTN Bindings 3 600 22 par/pair NTN m/skistopper, lang, oransje, medium NTN w/ski brake, long, orange, medium 3 600 23 par/pair NTN m/skistopper, lang, oransje, soft NTN w/ski brake, long,

More information

Artnr 530214 Kjedesag bensin CS4600 45cc

Artnr 530214 Kjedesag bensin CS4600 45cc 1 / 9 2 / 9 Pos Lev art GK art Engelsk Norsk Svensk Stk 00 TSB18-58S 530218 Bar 45cm for CS4600 Sverd 45cm for CS4600 00 SABRE 32S072T 530219 Chain 45cm for CS4600 Sagkjede 45cm for CS4600 Høyre deksel

More information

Spare Parts List M96A.24SM/B M96A.28SM/B

Spare Parts List M96A.24SM/B M96A.28SM/B *16202390* 162.0239.0 REV5 14/04 2015 Spare Parts List M96A.24SM/B M96A.28SM/B Issue Table description Issue n. of pages Overall view 09/2008 1 C.h. return group and d.h.w. heat exchanger 09/2008 1 C.h.

More information

DR90. Baja Motorsports Inc. P.O. Box 61150 Phoenix, AZ 85082 Toll Free: 888-863-2252 PART NUMBERS AND PRICES ARE SUBJECT TO CHANGE 1 of 51

DR90. Baja Motorsports Inc. P.O. Box 61150 Phoenix, AZ 85082 Toll Free: 888-863-2252 PART NUMBERS AND PRICES ARE SUBJECT TO CHANGE 1 of 51 DR90 Toll Free: 888-863-2252 PART NUMBERS AND PRICES ARE SUBJECT TO CHANGE 1 of 51 CYLINDER & CYLINDER HEAD Part UPC Number Description Baja Description 1 DR90-001 842645048166 CYLINDER 1 1 2 DR90-002

More information

1/29/2008 DR50. Baja Motorsports Inc. P.O. Box 61150 Phoenix, AZ 85082 Toll Free: 888-863-2252 PART NUMBERS PRICES ARE SUBJECT TO CHANGE 1 of 45

1/29/2008 DR50. Baja Motorsports Inc. P.O. Box 61150 Phoenix, AZ 85082 Toll Free: 888-863-2252 PART NUMBERS PRICES ARE SUBJECT TO CHANGE 1 of 45 DR50 Toll Free: 888-863-2252 PART NUMBERS PRICES ARE SUBJECT TO CHANGE 1 of 45 CYLINDER & CYLINDER HEAD Part UPC Number Description Baja Description 1 DR50-001 842645074424 CYLINDER 1 1 2 DR50-002 842645074431

More information

Labotek Spare Partlist

Labotek Spare Partlist Spare Partlist LT-number...: R-020.00.A Indholdsfortegnelse Go to R-020.01.A Hoved dele Go to R-020.02.A Styring, detaljer Go to R-020.03.A Styring, detaljer Go to R-020.04.A Beholder detaljer Go to R-020.05.A

More information

DCSO244 : 001 - GENERAL VIEW [1/9]

DCSO244 : 001 - GENERAL VIEW [1/9] DCSO244 : 001 - GENERAL VIEW [1/9] Page 1 of 18 DCSO244 : 001 - GENERAL VIEW [1/9] Ref # Part Number Qty. Description 1 001651-000 LATERAL HOLDER K2.9499 1A 000819-000 FASTENING SCREW SET,ZN PL LIGHT-COLORED

More information

ILLUSTRATED PARTS LIST XTREME ICE MAKER (1230 SERIES) MODEL NO.

ILLUSTRATED PARTS LIST XTREME ICE MAKER (1230 SERIES) MODEL NO. XTREME ICE MAKER (0 SERIES) MODEL NO. 00 00 00 00 00 00 0 XTREME ICE MAKER (0 SERIES) FIGURE. GENERAL ASSEMBLY (AIR CONDENSER SHOWN) 00 Screw TC - HXWS 00000 Screw TC - HXWS 0 (Marine) 0000 Grommet Nut

More information

125 DUKE EU 2011 SPARE PARTS MANUAL: CHASSIS ENGLISH ART.NO.: 3CF8003K4EN

125 DUKE EU 2011 SPARE PARTS MANUAL: CHASSIS ENGLISH ART.NO.: 3CF8003K4EN SPARE PARTS MANUAL: CHASSIS ART.NO.: 3CF8003K4EN ENGLISH INDEX FRONT FORK, TRIPLE CLAMP HANDLEBAR, CONTROLS FRAME SIDE / CENTER STAND 3x 4x 5x 6x SHOCK ABSORBER SWING ARM EXHAUST SYSTEM AIR FILTER 7x

More information

DR90. Baja Motorsports Inc. P.O. Box 61150 Phoenix, AZ 85082 Toll Free: 888-863-2252 PART NUMBERS AND PRICES ARE SUBJECT TO CHANGE 1 of 51

DR90. Baja Motorsports Inc. P.O. Box 61150 Phoenix, AZ 85082 Toll Free: 888-863-2252 PART NUMBERS AND PRICES ARE SUBJECT TO CHANGE 1 of 51 DR90 Toll Free: 888-863-2252 PART NUMBERS AND PRICES ARE SUBJECT TO CHANGE 1 of 51 CYLINDER & CYLINDER HEAD 1 DR90-001 842645048166 CYLINDER 1 1 2 DR90-002 842645048173 GASKET, CYLINDER 1 1 3 DR90-003

More information

1/29/2008 DR70. Baja Motorsports Inc. P.O. Box 61150 Phoenix, AZ 85082 Toll Free: 888-863-2252 PART NUMBERS PRICES ARE SUBJECT TO CHANGE 1 of 43

1/29/2008 DR70. Baja Motorsports Inc. P.O. Box 61150 Phoenix, AZ 85082 Toll Free: 888-863-2252 PART NUMBERS PRICES ARE SUBJECT TO CHANGE 1 of 43 DR70 Toll Free: 888-863-2252 PART NUMBERS PRICES ARE SUBJECT TO CHANGE 1 of 43 CYLINDER & CYLINDER HEAD 1 DR70-001 883099044472 CYLINDER 1 1 2 DR70-002 883099044489 GASKET, CYLINDER 1 1 3 DR70-003 883099044496

More information

HBM 140 10320-INT. GB DE FR DK SE NL NO FI (Original: DK) Made by

HBM 140 10320-INT. GB DE FR DK SE NL NO FI (Original: DK) Made by Usermanual HBM 140 10320-INT GB DE FR DK SE NL NO FI (Original: DK) Made by Complete 14 20 7 26 21 5 11 6 16 1 62 4x 26 4x 21 37x 5 35x 11 1 30 46 2 74 1 7 27 1 75 11 5 21 56 45 47 46 4 1 26 10 3 61 12

More information

Guide rail bracket (for adjustable heads)

Guide rail bracket (for adjustable heads) (for adjustable heads) Part. 209 40 ø,5 ø10,5 2 2,5 115 15 42 5 11 37 72 4 70 Code 209 / 0754 MATERIALS: Bracket made out of reinforced polyamide black colour. FEATURES: To be used with heads Part.221,

More information

MAN - MERCEDES - BENZ

MAN - MERCEDES - BENZ SAYFA: 1 10100 10102 10103 355 353 06 15 355 353 03 15 346 353 08 15 AXLE GEAR AXLE GEAR AXLE (WITH BUSHING TYPE) (WITH BUSHING TYPE) (WITH BUSHING TYPE) 2521 2517-2521-2622 10104 10105 10106 308 350 00

More information

ENGINE Dinli 904 D1033-011

ENGINE Dinli 904 D1033-011 ENGINE Dinli 904 D1033-011 ENGINE Model Item Part no Description Specification Quantity 01 E140000-01 E14 ENGINE 450C.C. 1 FENDER SEAT D1033-021 FENDER SEAT Model Item Part no Description Specification

More information

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION D1 9 420614 LÅSEMØTRIK M8 HEX FLANG LOCK NUT D2 1 420687 KARDANLED RIGHT ANGLE GIMBAL D3 1 420688 MØTRIK

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION D1 9 420614 LÅSEMØTRIK M8 HEX FLANG LOCK NUT D2 1 420687 KARDANLED RIGHT ANGLE GIMBAL D3 1 420688 MØTRIK D1 9 420614 LÅSEMØTRIK M8 HEX FLANG LOCK NUT D2 1 420687 KARDANLED RIGHT ANGLE GIMBAL D3 1 420688 MØTRIK M8X1 HEXAGON NUTS,STYLE WITH FINE PITCH THREA D4 1 420689 GEAR STANG CONNECTING ROD D5 4 420660

More information

Artnr 500640 Høytrykksvasker LMX 2007XP

Artnr 500640 Høytrykksvasker LMX 2007XP 1 / 5 2 / 5 Pos Lev art GK art Engelsk Norsk Svensk stk 1 3.002.0112 Screw Torx 3,9x25 Skrue TX 3,9x25 Torx skruv 3,9x25 4 2 4.008.0517 Winding wheel Slangetrommel, ventre Slangvinda, vänster 1 del 3 3.099.0158

More information

OVEN PARTS For Models:GSC308PJB05, GSC308PJQ05, GSC308PJT05, GSC308PJS05 (Black) (White) (Biscuit) (Black Stainless)

OVEN PARTS For Models:GSC308PJB05, GSC308PJQ05, GSC308PJT05, GSC308PJS05 (Black) (White) (Biscuit) (Black Stainless) OVEN PARTS 30" BUILT IN ELECTRIC COMBO SENSOR/SC (GOLD LINE) 3 05 Litho In U.S.A. (cre) 1 Part No. Rev.A OVEN PARTS 1 Literature Parts 4455994 Installation Instructions Use & Care Guide 8300346 Microwave

More information

Buy Karcher Parts Online: www.pressureparts.com. Need Technical Help? Call: 1-800-999-2245 email Requests to: sales@pressureparts.

Buy Karcher Parts Online: www.pressureparts.com. Need Technical Help? Call: 1-800-999-2245 email Requests to: sales@pressureparts. Karcher Model: K 620-M * ( 59556440 ) - Parts Section:1.1 TOP PART Page 1 of 18 1 50346460 1 STRAP 2 63031250 6 SCREW 3 50670230 1 COVER 4 63031940 2 SELF-TAPPING SCREW 5 50309650 1 COVER 6 50635710 1

More information

Delekatalog/Spare parts. Handicare Produksjon AS Serviceboks - 2626 Lillehammer - Norway

Delekatalog/Spare parts. Handicare Produksjon AS Serviceboks - 2626 Lillehammer - Norway Delekatalog/Spare parts Handicare Produksjon AS Serviceboks - 2626 Lillehammer - Norway 0 : Innholdsfortegnelse / Table of Contents Kap./Chap. Beskrivelse Description Side/Page 1.0 Understell Chassis 2

More information

Spare Parts List Activ A 25C Activ A 30C Activ A 35C Activ A 18S Activ A 25S Activ A 30S

Spare Parts List Activ A 25C Activ A 30C Activ A 35C Activ A 18S Activ A 25S Activ A 30S *1756202470* 17562.0247.0 REV3 06/09 2012 Spare Parts List Activ A 25C Activ A 30C Activ A 35C Activ A 18S Activ A 25S Activ A 30S Issue Table description Issue n. of pages Overall view 06/2009 1 C.h.

More information

REDFYRE CENTRAL-HEATING COOKER (OIL & GAS FIRED)

REDFYRE CENTRAL-HEATING COOKER (OIL & GAS FIRED) REDFYRE CENTRAL-HEATING COOKER (OIL & GAS FIRED) MODELS 0, 80, 00, 20 PARTS LIST AUGUST 202 A REDFYRE CENTRAL HEATING COOKER ---- TOP - PLATE & LIDS 2 REDFYRE CENTRAL HEATING COOKER ---- TOP - PLATE &

More information

DR125 and DR150 Hensim Dirt Runner 125cc and 150cc Dirt Bike (VIN PREFIX LLCH or LUAH)

DR125 and DR150 Hensim Dirt Runner 125cc and 150cc Dirt Bike (VIN PREFIX LLCH or LUAH) Parts Lists - DR125 and DR150 Hensim Dirt Runner 125cc and 150cc Dirt Bike (VIN PR... Page 1 of 25 Product Information Baja Web > Product Information > Parts Lists > DIRTBIKE > DR125 and DR150 Hensim Dirt

More information

SCC 101 E Valid as of E11SE0404 up to E11SE... SCC 101 E

SCC 101 E Valid as of E11SE0404 up to E11SE... SCC 101 E Electrical unit Voltage 3NAC 400V 50-60Hz 1 1 Control panel 2 2 Electrical installation 3 3 Clima Plus 4 4 Steam generator, Bypass 5 5 Hot air heating 6 6 Motor and fan wheel 7 7 Interior cabinet 8 8 Door

More information

COOKTOP PARTS For Models: KGSS907SBL00,KGSS907SWH00, KGSS907SBT00, KGSS907SSS00 (Black) (White) (Biscuit) (S.Steel)

COOKTOP PARTS For Models: KGSS907SBL00,KGSS907SWH00, KGSS907SBT00, KGSS907SSS00 (Black) (White) (Biscuit) (S.Steel) COOKTOP PARTS 30" Slide In GAS OVEN CONVECTION 12 07 Litho In U.S.A. (cre) 1 Part No. Rev. A COOKTOP PARTS 1 Literature Parts W10075750 Installation Instructions 9763457 Use & Care Guide Tech Sheet 9762784

More information

RESERVEDELER SINCOLD EVOX BLAST CHILL - BLAST FREEZE SQX 20.80-20.100

RESERVEDELER SINCOLD EVOX BLAST CHILL - BLAST FREEZE SQX 20.80-20.100 RESERVEDELER SINCOLD EVOX BLAST CHILL - BLAST FREEZE SQX 20.80-20.100 Porkka Norge AS, Lensmannslia 30, 1386 Asker E-post: post@porkka.no www.porkka.no 12-2012 SQX 20.80 1 RIC.L900 KABINETT CABINET 2 RIC.L943

More information

DR50 Hensim Dirt Runner 49cc Dirt Bike (VIN PREFIX LLCH or LUAH)

DR50 Hensim Dirt Runner 49cc Dirt Bike (VIN PREFIX LLCH or LUAH) Page 1 of 21 Product Information Baja Web > Product Information > Parts Lists > DIRTBIKE > DR50 Hensim Dirt Runner 49cc Dirt Bike (VIN PREFIX LLCH or LUAH) DR50 Hensim Dirt Runner 49cc Dirt Bike (VIN PREFIX

More information

KELGATE BRAKES - price list for 2014 Page 1

KELGATE BRAKES - price list for 2014 Page 1 KELGATE BRAKES - price list for 2014 Page 1 Description GBP (Kgms) Disc's:- FV = Fully Vented RV = Radially Vented New systems are supplied dry. 02-9028 Charge for bleeding per caliper 18.00 00-8080 GTK'

More information

BR150 Pmi Baja Reaction 150cc Go Kart (VIN PREFIX L4VM)

BR150 Pmi Baja Reaction 150cc Go Kart (VIN PREFIX L4VM) Page 1 of 21 Product Information Baja Web > Product Information > Parts Lists > GOKART > BR150 Pmi Baja Reaction 150cc Go Kart (VIN PREFIX L4VM) BR150 Pmi Baja Reaction 150cc Go Kart (VIN PREFIX L4VM)

More information

MTX 4 Retail Parts List Last updated 5/16/2006

MTX 4 Retail Parts List Last updated 5/16/2006 Retail List T0050 Chassis Kit X T0051 Instruction Manual: MTX4 7.99 X T0052 Decal Sheet: MTX4 6.99 X J0104 Fr Suspension Shaft 8.49 D0105R King Pin (2pcs) 9.49 T0114 Rear Lower Suspension Shaft Pin 4.49

More information

K&T Saw Shop 606-678-9623 or 606-561-4983

K&T Saw Shop 606-678-9623 or 606-561-4983 12-600072F PRO MAC 850 SUPER CHAIN SAW 05/92 to Current IPL 215710-R1 Page 1 of 16 Accessories www.ktoutdoor.com 12-600072F PRO MAC 850 SUPER CHAIN SAW 05/92 to Current IPL 215710-R1 Page 2 of 16 Accessories

More information

Spare Parts List Activ A 12OV Activ A 15OV Activ A 20OV Activ A 25OV

Spare Parts List Activ A 12OV Activ A 15OV Activ A 20OV Activ A 25OV *175620240* 17562.024.0 REV1 01/06 2010 Spare Parts List Activ A 12OV Issue Table description Issue n. of pages Overall view 1 Main circuit assembly 1 Gas assembly 1 Valves and connection pipes 1 Control

More information

K&T Saw Shop 606-678-9623 or 606-561-4983

K&T Saw Shop 606-678-9623 or 606-561-4983 11-600016C MAC 110 01/77 to 02/83 IPL 95807-R2 Page 1 of 16 Tools & Accessories www.ktoutdoor.com 11-600016C MAC 110 01/77 to 02/83 IPL 95807-R2 Page 2 of 16 Tools & Accessories 95169 Kit - Spark Arrester

More information

Buy Karcher Parts Online: www.pressureparts.com. Need Technical Help? Call: 1-800-999-2245 email Requests to: sales@pressureparts.

Buy Karcher Parts Online: www.pressureparts.com. Need Technical Help? Call: 1-800-999-2245 email Requests to: sales@pressureparts. Karcher Model:K 520M /CDN ( 59559150 ) - Parts Section:1.0 PIECE PARTS Page 1 of 16 1 50690940 1 COVER 2 50319770 1 COVER / 1.069-937.0 2 50312410 1 COVER 4 40503340 1 CHASSIS 5 51052230 1 AXLE 6 53215050

More information

FLOORTEC R 680 B. Part List US-English. Model: FLOORTEC R 680 B

FLOORTEC R 680 B. Part List US-English. Model: FLOORTEC R 680 B Model: Part List US-English Table of Contents General view 3 Rotomolded assembly 5 Chassis assembly 7 Drive assembly 9 Steering assembly 11 Control pedals assembly 13 Waste container assembly 15 Filter

More information

OVEN PARTS For Models:GMC305PDB07, GMC305PDQ07, GMC305PDT07, GMC305PDS07 (Black) (White) (Biscuit) (S.Steel)

OVEN PARTS For Models:GMC305PDB07, GMC305PDQ07, GMC305PDT07, GMC305PDS07 (Black) (White) (Biscuit) (S.Steel) OVEN PARTS 30" BUILT IN ELECTRIC COMBO SENSOR/SC (GOLD LINE) 7 03 Litho In U.S.A. (cre) 1 Part No. OVEN PARTS NOTE: The screws and nuts required to attach a part are listed immediately following that part.

More information

Number Wheeler P/N Description Set Rex P/N Notes 1 603500 Base 1 J001 2 603501 Support, Right 1 J002 3 603502 Support, Left 1 J003 4 600328 Nut (M8)

Number Wheeler P/N Description Set Rex P/N Notes 1 603500 Base 1 J001 2 603501 Support, Right 1 J002 3 603502 Support, Left 1 J003 4 600328 Nut (M8) 1 603500 Base 1 J001 2 603501 Support, Right 1 J002 3 603502 Support, Left 1 J003 4 600328 Nut (M8) 4 5 600130 Spring Washer (8mm) 4 6 600344 Roll Pin (M6x30) 4 7 600129 Socket Hd Cap Screw (M8x25) 4 8

More information

BE-GE Industri AB Box 912 S-572 29 Oskarshamn Sweden Tel. 0491-76 18 00. Sats19 Kit 19. Sats1 Kit 1. Sats15 Kit 15 17 7

BE-GE Industri AB Box 912 S-572 29 Oskarshamn Sweden Tel. 0491-76 18 00. Sats19 Kit 19. Sats1 Kit 1. Sats15 Kit 15 17 7 BE-GE 933 (Rygghöjd 550/Back height 550) 998 09 0 (5) 25 29 3 30 32 27 38 4 65 4 40 4 37 64 28 4 40 38 4 26 20 39 66 Sats9 Kit 9 Sats Kit 8 Sats5 Kit 5 7 7 4 5 3 6 2 BE-GE Industri AB Box 92 S-572 29 Oskarshamn

More information

Price list spare parts Škoda Fabia R2 Valid from 28. 7. 2014. Spare parts price list

Price list spare parts Škoda Fabia R2 Valid from 28. 7. 2014. Spare parts price list Price list spare parts Škoda Fabia R2 Valid from 28. 7. 2014 Spare parts price list Serial parts Special parts 3-9 Engine 41-42 Engine 10 Fuel tank, exhaust system, heating 43 Fuel system 11 Wheels, brakes

More information

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION 1 10 MØTRIK RUSTFRI A M STAINLESS NUT M 2 2 20 SKRUE MX SCREW MX 1001 SKRUE MED INDV. -KT. CYL. MX12 1 12 REMSKIVE BELT PULLEY 1 1 KILEREM V-BELT 1 1 BAGPLADE REAR PLATE 010210 PLANSKIVE M FZ FACE PLATE

More information

1/29/2008 DR125 / DR150. Baja Motorsports Inc. P.O. Box 61150 Phoenix, AZ 85082 Toll Free: 888-863-2252 PARTS AND PRICES ARE SUBJECT TO CHANGE 1 of 55

1/29/2008 DR125 / DR150. Baja Motorsports Inc. P.O. Box 61150 Phoenix, AZ 85082 Toll Free: 888-863-2252 PARTS AND PRICES ARE SUBJECT TO CHANGE 1 of 55 DR125 / DR150 Toll Free: 888-863-2252 PARTS AND PRICES ARE SUBJECT TO CHANGE 1 of 55 CYLINDER HEAD ASSY. 1 125-001 883099006937 CYLINDER HEAD COVER 1 1 2 125-002 883099006944 BOLT M6X28 2 3 3 125-003 883099006951

More information

MAYTAG MFD2560HEB NACIONAL E IMPORTACIÓN CABINET BACK

MAYTAG MFD2560HEB NACIONAL E IMPORTACIÓN CABINET BACK CABINET BACK 1 CABINET BACK 1 12575101ED BACK, MACH COMP 2 67004098 COVER, WATER VALVE 3 M0238616 SCREW, SM 4 M0251015 SCREW 5 B5759649 GASKET, MC BACK 6 67004092 BLOCK, FILTER 7 M0211018 SCREW, SM 8 67003729

More information

C O N T E N T S 1 ABOUT THIS PARTS LIST... 2 ENGINE GROUP... 3 3 CONTENTS-FRAME GROUP

C O N T E N T S 1 ABOUT THIS PARTS LIST... 2 ENGINE GROUP... 3 3 CONTENTS-FRAME GROUP C O N T E N T S 1 ABOUT THIS PARTS LIST... 2 2 CONTENTS-ENGINE ENGINE GROUP ENGINE GROUP... 3 3 CONTENTS-FRAME GROUP FRAME GROUP... 5 4 ENGINE PARTS LIST... 9 5 FRAME PARTS LIST...37 1 ABOUT THIS PARTS

More information

K&T Saw Shop 606-678-9623 or 606-561-4983

K&T Saw Shop 606-678-9623 or 606-561-4983 13-600072-06 PRO MAC 8200 05/92 to Current IPL 215710-02 Page 1 of 20 Carburetor Assembly www.ktoutdoor.com 13-600072-06 PRO MAC 8200 05/92 to Current IPL 215710-02 Page 2 of 20 Carburetor Assembly 214763-02

More information

REEL LAWN MOWERS MASPORT 400-500-660

REEL LAWN MOWERS MASPORT 400-500-660 Issue A June 2009 REF # 719046 REEL LAWN MOWERS MASPORT 400-500-660 Part number Model Engine MASPORT 019036 400 RRR B & S Series 475 MASPORT 019044 400 RRR Honda GX160 MASPORT 019046 500 RRR B & S Series

More information

World Bridge Replacement Parts for EMD 567 and 645 Diesel Engines

World Bridge Replacement Parts for EMD 567 and 645 Diesel Engines 40000927-WB REPAIR KIT, WATER PUMP 40005124-WB MAIN & ROD BEARING KIT, 16 CYLINDER 40005125-WB MAIN & ROD BEARING KIT, 20 CYLINDER 40006129-WB PISTON, 645E HTG AND TIN PLATED 40006130-WB PISTON, 645 E3

More information

PB accessories. PB accessories. Labelling option. Order Information B4-2728. Printed board handle A BZA42727 BZA42724.

PB accessories. PB accessories. Labelling option. Order Information B4-2728. Printed board handle A BZA42727 BZA42724. Printed board handle A Assembly behind front panels Only use printed board handle in conjunction with printed board retainer A (6087-097) Insertion and extraction function Labelling option B4-2728 Item

More information

Pipe threads for tubes and fittings where pressure-tight joints are not made on the threads. (requires PTFE sealing tape or liquid sealant).

Pipe threads for tubes and fittings where pressure-tight joints are not made on the threads. (requires PTFE sealing tape or liquid sealant). Fittings for CO 2 Pipe Threads Pipe thread references quoted in this catalogue conform with the requirements specified in the latest issue and amendments of the following ISO Standards: ISO 7-1 (BS21)

More information

C970-600183 C970-600193

C970-600183 C970-600193 SEARS CANADA Product No. C970-600183 C970-600193 318053H7D8413 318053H6D8463 Series 30" f/s elec 30" f/s elec Color white black Market Canada Canada Wiring Diagram 318046131 318046131 Owner's Guide 318205201

More information

Replacement parts. WM97+ gas-fired water boiler Boiler Manual. OBTAIN PARTS ONLY THROUGH WEIL-McLAIN THE BOILER CONTAINS CERAMIC FIBER MATERIALS

Replacement parts. WM97+ gas-fired water boiler Boiler Manual. OBTAIN PARTS ONLY THROUGH WEIL-McLAIN THE BOILER CONTAINS CERAMIC FIBER MATERIALS Replacement parts DO NOT SERVICE THE BOILER WITHOUT A WM97+ MAINTENANCE KIT AVAILABLE Failure to adhere to these guidelines can result in severe personal injury, death or substantial property damage. The

More information

46431x92A Garden Tractor (1998) Page 1 of 16 Body Chassis

46431x92A Garden Tractor (1998) Page 1 of 16 Body Chassis 46431x92A Garden Tractor (1998) Page 1 of 16 Body Chassis 46431x92A Garden Tractor (1998) Page 2 of 16 Body Chassis 1 092546E701 Bracket, Seat 2 091963 Z Plate Assembly, Switch 3 164X26 Spring, Compression

More information

Telescoping Post Indicator Wall Post KENNEDY VALVE ISO 9000 ISO 14001

Telescoping Post Indicator Wall Post KENNEDY VALVE ISO 9000 ISO 14001 Telescoping Post Indicator Wall Post KENNEDY VALVE ISO 9000 ISO 14001 Telescoping Post Indicator 2945 A 1" SQUARE STEM 9" MAX. = 10" MIN. = 7" FIELD ADJUSTMENT INSTRUCTIONS 1. Remove the top section from

More information

Artnr 500642 Høytrykksvasker Michigan1211XP

Artnr 500642 Høytrykksvasker Michigan1211XP / 5 Artnr 500642 Høytrykksvasker 2XP 26.0.203 Krigsvoll AS Krigsvoll AB 2 / 5 Artnr 500642 Høytrykksvasker 2XP Pos Lev art GK art Engelsk Norsk Svensk stk 3.05.0005 50778 2 Ways Cap for Såpevelger Kem/vax

More information

Number Wheeler P/N Description Set Rex P/N Notes

Number Wheeler P/N Description Set Rex P/N Notes 1 604041 Base 1 4041 2 604042 Base Cover 1 4042 3 608849 Washer (M5) 2 4 600124 Spring Washer (M5) 2 5 600329 Rd Hd Machine Screw (M5x8) 2 6 604047 Strainer 1 4047 7 600204 Rd Hd Machine Screw (M6x10)

More information

42514x8A Lawn Tractor (2000) Page 1 of 17 Chassis & Hood

42514x8A Lawn Tractor (2000) Page 1 of 17 Chassis & Hood 42514x8A Lawn Tractor (2000) Page 1 of 17 Chassis & Hood 42514x8A Lawn Tractor (2000) Page 2 of 17 Chassis & Hood 1 690566 Seat 2 028X23 Cap, Push On 3 094057 Spring 4 26X229 Screw 5 094160 Bolt, Wing

More information

Small Engine Parts. 240 Chain Saw UT-10630 Page 1 of 14 Air Cleaners & Handles & Oil Pump

Small Engine Parts. 240 Chain Saw UT-10630 Page 1 of 14 Air Cleaners & Handles & Oil Pump Small Engine Parts 240 Chain Saw UT-10630 Page 1 of 14 Air Cleaners & Handles & Oil Pump 240 Chain Saw UT-10630 Page 2 of 14 Air Cleaners & Handles & Oil Pump Ref # Part Number Qty Description 1 95036

More information

SPARE PARTS EXPLODED VIEW GAS WALL BOILERS Model GENUS PREMIUM FS CUENOD. R8216470-01EN - Edition 01-26/10/2009

SPARE PARTS EXPLODED VIEW GAS WALL BOILERS Model GENUS PREMIUM FS CUENOD. R8216470-01EN - Edition 01-26/10/2009 Instantaneous Gas Water Heaters Storage Gas Water Heaters SPARE PARTS EXPLODED VIEW GAS WALL BOILERS Model R8216470-01EN - Edition 01-26/10/2009 Boilers CUENOD Renewable 3121488 12 EAA1...... 3124527 25

More information

GRATES AND DRAINS HOUSTON ORLANDO GREENVILLE 800/392-5066 800/327-3022 800/476-2212 TOTAL MAINTENANCE SOLUTIONS

GRATES AND DRAINS HOUSTON ORLANDO GREENVILLE 800/392-5066 800/327-3022 800/476-2212 TOTAL MAINTENANCE SOLUTIONS 15-1 CLEANOUT COVERS 47471082 4-11/16 Josam, 3 screw 47471084 6-5/16 Josam, 3 screw 47761070 5-7/16 Smith, 3 screw w/ closure plug 47941108 6-1/4 Wade, 3 screw 47991400 4-5/8 Zurn, 3 screw 47991402 6-1/8

More information

Edge 28B. Simple. Clean. PARTS LIST KENT model: 908 4703 010 146 3087 000(1)2007-01

Edge 28B. Simple. Clean. PARTS LIST KENT model: 908 4703 010 146 3087 000(1)2007-01 PARTS LIST KENT model: 908 4703 010 Simple. Clean. 2007-01 2 2007-01 TABLE OF CONTENTS 1 DESCRIPTION PLAN GENERAL VIEW 2-3 CHASSIS SYSTEM 4-5 SIDE BROOM ASSEMBLY 6-7 HOPPER SYSTEM 8-9 TRANSMISSION SYSTEM

More information

360 Automatic Chain Saw UT-10468 Page 1 of 15 Carburetor

360 Automatic Chain Saw UT-10468 Page 1 of 15 Carburetor 360 Automatic Chain Saw UT-10468 Page 1 of 15 Carburetor 360 Automatic Chain Saw UT-10468 Page 2 of 15 Carburetor 1 93205A 1 Repair Kit 2 93205A 1 Repair Kit 3 93205A 1 Repair Kit 4 93205A 1 Repair Kit

More information

Range & Rangetop Service Parts Manual

Range & Rangetop Service Parts Manual Range & Rangetop Service Parts Manual WOLF APPLIANCE, INC. 0 ALL RIGHTS RESERVED 0 Revision E INTRODUCTION This Wolf Appliance Service Parts Manual, Part #0, has been compiled with the latest service

More information

TW 300 S, TW 300 CAR, HOME CLEANER

TW 300 S, TW 300 CAR, HOME CLEANER Model: HOME CLEANER TW 300 TW 300 CAR Stykliste Dansk Indholdsfortegnelse HOME CLEANER - Tube, hose and lever 3 HOME CLEANER - Nozzles and bag 5 Cabinet 7 Vac motor 9 Carpet adaptor 11 Hand adaptor 13

More information

VE17 DSP. Model: VE-17DS. Lista Części Polish

VE17 DSP. Model: VE-17DS. Lista Części Polish Model: VE-17DS Lista Części Polish Spis Treści Handle 3 Base 5 Wiring - Wear and Tear parts 7 DF100-A Foam Generator art no. 50000055 9 Handle VE02 3 Handle VE02 4 Poz Numer katalogowy Iloś Opis 1 VF40104EU

More information

Procedure: Installation for the GT28RS Turbo Upgrade for the Transverse Mounted 1.8T Golf/Jetta/GTI/Beetle Model Years 2000 to 2004

Procedure: Installation for the GT28RS Turbo Upgrade for the Transverse Mounted 1.8T Golf/Jetta/GTI/Beetle Model Years 2000 to 2004 Page 1 of 7 Procedure: Installation for the GT28RS Turbo Upgrade for the Transverse Mounted 1.8T Golf/Jetta/GTI/Beetle Model Years 2000 to 2004 Warning: Check local laws before adding turbo components

More information

OVEN PARTS For Models:RBS305PDB16, RBS305PDQ16, RBS305PDT16, RBS305PDS16 (Black) (Designer White) (Biscuit) (S.Steel)

OVEN PARTS For Models:RBS305PDB16, RBS305PDQ16, RBS305PDT16, RBS305PDS16 (Black) (Designer White) (Biscuit) (S.Steel) OVEN PARTS 30" BUILT IN ELECTRIC OVEN SELF CLEAN 10 04 Litho in U.S.A.(cre) 1 Part No. OVEN PARTS 1 Literature Parts LIT8300654 Installation Instructions LIT8300772 Use & Care Guide (Oven) LIT8301758 Tech

More information

10 2161.002201 2161.002401 slide flange. 11 2161.001295 2161.001296 slide ring

10 2161.002201 2161.002401 slide flange. 11 2161.001295 2161.001296 slide ring spareparts list sparepart part No. code No. GP 40 GP 50 shaft seal 10 2161.002201 2161.002401 slide flange 11 2161.001295 2161.001296 slide ring 12 2161.001226 2161.001265 O-ring 13 5642.ABBR01 5642.ABCD01

More information

VE13P-EU. Model: VE13. Lista Części Polish

VE13P-EU. Model: VE13. Lista Części Polish Model: VE13 Lista Części Polish Spis Treści Handle 3 Base 5 Wiring - Wear and Tear parts 7 DF100-A Foam Generator art no. 50000055 9 RECOMMENDED SPARE PARTS 13 Handle VE02 3 Handle VE02 4 Poz Numer katalogowy

More information

C970-600322 C970-600392

C970-600322 C970-600392 SEARS CANADA Product No. C970-600322 C970-600392 318053J6C9012 318053J6C9062 Series 30" f/s elec 30" f/s elec Color white black Market Canada Canada Wiring Diagram 318046136 318046136 Owner's Guide 318205203

More information

11-600036D PRO MAC 60 07/72 to 12/76 IPL 89321 Page 1 of 19 Accessories

11-600036D PRO MAC 60 07/72 to 12/76 IPL 89321 Page 1 of 19 Accessories 11-600036D PRO MAC 60 07/72 to 12/76 IPL 89321 Page 1 of 19 Accessories 11-600036D PRO MAC 60 07/72 to 12/76 IPL 89321 Page 2 of 19 Accessories 84453 Kit - Piston tool 69191 Kit - Pressure test adaptor

More information

MDT5N25 & MTD5N40 SERVICE PARTS

MDT5N25 & MTD5N40 SERVICE PARTS MDTN & MTDN0 SERVICE PARTS This parts list contains the service parts and wiring diagrams for this model. Check the model number of the machine requiring the parts to be sure that this is the correct parts

More information

K&T Saw Shop 606-678-9623 or 606-561-4983

K&T Saw Shop 606-678-9623 or 606-561-4983 11-600072-02 PROMAC 800 CHAIN SAW 08/80 to 05/85 IPL 215724-01 Page 1 of 20 Accessories & Tools www.ktoutdoor.com 11-600072-02 PROMAC 800 CHAIN SAW 08/80 to 05/85 IPL 215724-01 Page 2 of 20 Accessories

More information

#V w/out Light 7" Rough Opening #V2244 w/light 10-3/4" Rough Opening

#V w/out Light 7 Rough Opening #V2244 w/light 10-3/4 Rough Opening Bath Vents Ultra-quiet, U.L. Listed, 115V motor. Vertical exhaust Foam damper for a secure seal when not in operation Simple installation with plug-in motor & lamp, snap-in junction box cover 50 CFM; 8/Ctn.

More information

Repair Parts List DRYER MODEL NUMBER MDG5500AWW. When requesting service or ordering parts, always provide the following information:

Repair Parts List DRYER MODEL NUMBER MDG5500AWW. When requesting service or ordering parts, always provide the following information: Repair Parts List DRYER MODEL NUMBER MDG5500AWW When requesting service or ordering parts, always provide the following information: - Product Type - Part Number - Model Number - Part Description 2005

More information

COMMERCIAL GAS DRYER

COMMERCIAL GAS DRYER COMMERCIAL GAS DRYER MODELS CGM2751TQ0 (WHITE) CGM2751TQ1 (WHITE) 5 12 Litho in U.S.A. (CMS) (psw) c 2012 WHIRLPOOL CORPORATION Part No. W10119631 Rev. C TOP AND CONSOLE PARTS W10119631 2 TOP AND CONSOLE

More information

Number Wheeler P/N Description Set Rex P/N Notes

Number Wheeler P/N Description Set Rex P/N Notes 1 607051 Base 1 A050 2 607052 Motor Cover 1 A052 3 600778 Socket Hd Cap Screw (M8x60) 2 4 607053 Scrap Receiver 1 A053 5 607054 Tank Upper Cover 1 A054 6 607055 Oil Pot 1 A055 7 607056 Strainer 1 A056

More information

Contents. Description Page Description Page

Contents. Description Page Description Page Contents Description Page Description Page Auger Housing Assembly 1 Muffler 18 Handle and Control Assembly 3 Fuel Tank r Assembly 19 Engine and Drive Assembly 5 Clutch Retarder 20 Cylinder Head 7 Retarder

More information

One Year Warranty. Stock U.S. # of Volts Weight CONN. Height Dia. Watts # GAL. Elements INS. Inches NATURAL GAS* Six Year Warranty

One Year Warranty. Stock U.S. # of Volts Weight CONN. Height Dia. Watts # GAL. Elements INS. Inches NATURAL GAS* Six Year Warranty One Year Warranty ELECTRIC Stock U.S. # of Volts Weight CONN. Height Dia. Watts # GAL. Elements INS. Inches Fused Ceramic Shield tank lining is corrosion-resistant for years of dependability. Adjustable

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS ODEON IN-WALL TANK K-6283K/ K-6284K/ K-6286K Read installation guide in illustration and word file carefully, and install the tank according to instructions in the guide to avoid

More information

MIXER K45SS AND KSM75

MIXER K45SS AND KSM75 INTERNATIONAL PART NUMBERS ITALICIZED MIXER VARIATIONS OF K45SS AND KSM75 SOLID STATE c 2003 KITCHENAID 09 03 Litho in U.S.A. (bd) This Parts List Supercedes All Previous K45SS Parts Lists. Updates Required

More information

Series 25114 150# Flanged Cast Steel Check Valve

Series 25114 150# Flanged Cast Steel Check Valve Series 25114 150# langed Cast Steel Check Valve eatures SHARPE - SERIES 25114 150# langed Cast Steel Check Valve Bolted Cover Swing Type or Horizontal or Vertical lines Integral Seat langed Ends Butt Weld

More information

MODEL 425015x92B REPAIR PARTS CHASSIS & HOOD

MODEL 425015x92B REPAIR PARTS CHASSIS & HOOD MODEL 40xB CHASSIS & HOOD 3 4 0 3 4 0 4 3 34 3 3 3 3 3 3 40 4 4 0 43 44 4 4 4 4 4 0 0 MODEL 40xB 0 Seat 0x Cap, Push 0n 3 040 Spring 4 x Screw 0004 Bolt, Wing 0x4 Z Washer 00x Bolt, Shoulder 044E0 Support,

More information

IT-SOLUTIONS.

IT-SOLUTIONS. IT-SOLUTIONS Well conceived Haewa Group has gained a strong profile as an innovative and competent supplier for the machinery, systems, electrical and electronic industries, well beyond European geographic

More information

Vectaire Gas Convection Ovens (Vertical Door)

Vectaire Gas Convection Ovens (Vertical Door) MONTAGUE Vectaire Gas Convection Ovens (Vertical Door) 70, 115 2-70 & 2-115 Vectaire Gas Convection Ovens (Vertical Door) 456 115A Series Vertical Door Model 1 3395-2 Thermostat, Gas (FDO) 2 1024-3 Dial,

More information

Spare Parts Catalogue Reservdelskatalog. QBF187-1, QBF125-2, QBF250-2 Ergolux service counter, fish Ergoluxdisk, fisk

Spare Parts Catalogue Reservdelskatalog. QBF187-1, QBF125-2, QBF250-2 Ergolux service counter, fish Ergoluxdisk, fisk Spare Parts Catalogue Reservdelskatalog QBF187-1, QBF125-2, QBF250-2 Ergolux service counter, fish Ergoluxdisk, fisk DOC. NO. 818 2337-00 EDITION 01 32.1999 Utgåveförteckning Group Grupp QBF 187-1,QBF

More information

Black Sand Bronze We are a creative team based in New Zealand, we have been designing and making things for over 20 years, from the small scale of gold smithing to large civic projects, our passion is

More information

Mercedes Benz. Spare parts for trucks. Qualität made by dph Germany. Dichtungspartner Hamburg. Mercedes Benz Spare parts for trucks 2006 1

Mercedes Benz. Spare parts for trucks. Qualität made by dph Germany. Dichtungspartner Hamburg. Mercedes Benz Spare parts for trucks 2006 1 Mercedes Benz Spare parts for trucks Qualität made by dph Germany Dichtungspartner Hamburg Mercedes Benz Spare parts for trucks 2006 1 Important notes 1. This catalogue replaces all previous issues. 2.

More information

K&T Saw Shop 606-678-9623 or 606-561-4983

K&T Saw Shop 606-678-9623 or 606-561-4983 11-600097F MINI-MAC 35AS 07/76 to 04/77 IPL 92754A-R1 Page 1 of 12 Accessories www.ktoutdoor.com 11-600097F MINI-MAC 35AS 07/76 to 04/77 IPL 92754A-R1 Page 2 of 12 Accessories 91753 Case - Carrying 88756

More information

Before installation it is important to know what parts you have and what the capabilities of these parts are.

Before installation it is important to know what parts you have and what the capabilities of these parts are. INSTALLATION GUIDE Before installation it is important to know what parts you have and what the capabilities of these parts are. The Recon XZT is the smallest and most powerful gauge of its kind. With

More information

COMMERCIAL GAS DRYER

COMMERCIAL GAS DRYER COMMERCIAL GAS DRYER MODELS CGD8990XW0 4 12 Litho In U.S.A. (CMS) (psw) c 2012 WHIRLPOOL CORPORATION Part No. Rev. B TOP AND CONSOLE PARTS 2 TOP AND CONSOLE PARTS 1 Literature Parts W10184516 Installation

More information